
New Plymouth District Council 
Water Supplies 

Monitoring Programme 
Annual Report 

2022-2023 
 

Technical Report 2023-77 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Taranaki Regional Council 
Private Bag 713 
Stratford 
 
ISSN: 1178-1467 (Online)  
Document: 3213524 (Word)  
Document: 3241130 (Pdf)  
March 2024



New Plymouth District Council 
Water Supplies 

Monitoring Programme 
Annual Report 

2022-2023 
 

Technical Report 2023-77 
 

 



 

 
 



 

 
 

New Plymouth District Council 
Water Supplies  

Monitoring Programme 
Annual Report 

2022-2023 
 

Technical Report 2023-77 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Taranaki Regional Council 
[...]
report shows that the consent holder’s performance remains at a good level. 

This report includes recommendations for the 2023-2024 year.  

 



i 

 
 

Table of contents 
Page 

1 Introduction 1 
 Compliance monitoring programme reports and the Resource Management Act 1991 1 

1.1.1 Introduction 1 

1.1.2 Structure of this report 1 

1.1.3 The Resource Management Act 1991 and monitoring 1 

1.1.4 Evaluation of environmental performance 2 

 Process description 2 
 Resource consents 2 
 Monitoring programme 8 

1.4.1 Introduction 8 

1.4.2 Programme liaison and management 8 

1.4.3 Site inspections 8 

1.4.4 Chemical sampling 8 

1.4.5 Review of supplied flow and discharge data 8 

1.4.6 Fish survey 8 

2 Results 9 
 Programme liaison 9 
 Site Inspections 9 

2.2.1 New Plymouth 9 

2.2.2 Inglewood 10 

2.2.3 Oakura 10 

2.2.4 Okato 10 

2.2.5 Waitara industrial intake weir (contingency take site) 10 

 Discharge and receiving water monitoring 10 

2.3.1 Inglewood WTP discharge monitoring 10 

2.3.2 New Plymouth WTP discharge monitoring 12 

 Abstraction and stream flow data 12 

2.4.1 Abstraction data 12 

2.4.2 Stream flow data 13 

2.4.2.1 Okato Water Supply 13 

2.4.2.2 Inglewood Water Supply 14 

 Fish surveys 15 

2.5.1 Waiongana Stream (Waitara water supply) 15 



ii 

 
 

2.5.1.1 Compliance Monitoring Recommendations 16 

2.5.1.2 Fish Passage Improvement Recommendations 16 

2.5.2 Ngatoro Stream (Inglewood water supply) 17 

 Incidents, investigations, and interventions 18 

3 Discussion 19 
 Discussion of site performance 19 
 Environmental effects of exercise of consents 19 
 Evaluation of performance 19 

3.3.1 Inglewood WTP 22 

3.3.2 Oakura WTP 24 

3.3.3 Okato WTP 27 

3.3.4 Waitara industrial supply 28 

3.3.5 Urenui dam 30 

 Recommendations from the 2021-2022 Annual Report 31 
 Alterations to monitoring programmes for 2023-2024 31 

4 Recommendations 32 

Glossary of common terms and abbreviations 33 

Bibliography and references 35 

Appendix I   Resource consents held by NPDC  

Appendix II   Categories used to evaluate environmental and administrative performance  

 

List of tables 
Table 1 Summary of resource consent and processes 3 

Table 2 NPDC Inglewood backwash self-monitoring 10 

Table 3 Results of Inglewood WTP discharge sampling 28 May 2023 11 

Table 4 Results of NPWTP stormwater sampling 5 May 2023 12 

Table 5 Summary of compliance with abstraction data requirements and abstraction limits 12 

Table 6 Incidents, investigations, and interventions summary table 18 

Table 7 Summary of performance for Consent 0672-3 19 

Table 8 Summary of performance for Consent 0673-3 20 

Table 9 Summary of performance for Consent 2055-3 21 

Table 10 Summary of performance for Consent 6643-1 21 

Table 11 Summary of performance for Consent 3934-3 22 



iii 

 
 

Table 12 Summary of performance for Consent 4509-2 22 

Table 13 Summary of performance for Consent 4510-2 23 

Table 14 Summary of performance for Consent 5188-1 23 

Table 15 Summary of performance for Consent 5869-2 24 

Table 16 Summary of performance for Consent 1277-3 24 

Table 17 Summary of performance for Consent 1278-4 25 

Table 18 Summary of performance for Consent 5713-2 26 

Table 19 Summary of performance for Consent 6114-1 26 

Table 20 Summary of performance for Consent 0026-4 27 

Table 21 Summary of performance for Consent 4805-3.0 28 

Table 22 Summary of performance for Consent 0126-5 28 

Table 23 Summary of performance for Consent 4816-2 29 

Table 24 Summary of performance for Consent 5989-1 30 

 

List of figures 
Figure 1 Location of New Plymouth District Council water supply plants and structures 7 

Figure 2 Sampling locations for Inglewood WTP discharge 11 

Figure 3 Flow in the Mangatete Stream at Saunders Road during 2022-2023 14 

Figure 4 Calculated flow for Ngatoro Stream at Bushline during 2022-2023 14 

 

List of photos 
Photo 1 Waitara water supply weir and fish pass 16 

Photo 2 Ngatoro Stream weir and fish pass 17 

 



1 

 
 

1 Introduction 
 Compliance monitoring programme reports and the Resource 

Management Act 1991 

1.1.1 Introduction 
This report is for the period July 2022 to June 2023 by the Council describing the monitoring programme 
associated with resource consents held by New Plymouth District Council (NPDC) for their various water 
supply schemes and water treatment plants (WTPs). 

This report covers the results and findings of the monitoring programme implemented by the Council in 
respect of the consents held by NPDC that relate to abstractions and discharges of water, and in-stream 
structures. This is the 25th annual report to be prepared by the Council to cover NPDC’s water abstractions, 
discharges and their effects. 

1.1.2 Structure of this report 
Section 1 of this report is a background section. It sets out general information about: 

• consent compliance monitoring under the RMA Resource Management Act 1991 (RMA) and the 
Council’s obligations; 

• the Council’s approach to monitoring sites though annual programmes;  
• the resource consents held in relation to the WTP’s; 
• the nature of the monitoring programme in place for the period under review; and  
• a description of the activities and operations conducted at the sites. 

Section 2 presents the results of monitoring during the period under review, including scientific and 
technical data. 

Section 3 discusses the results, their interpretations, and their significance for the environment. 

Section 4 presents recommendations to be implemented in the 2023-2024 monitoring year. 

A glossary of common abbreviations and scientific terms, and a bibliography, are presented at the end of 
the report. 

1.1.3 The Resource Management Act 1991 and monitoring 
The RMA primarily addresses environmental ‘effects’ which are defined as positive or adverse, temporary or 
permanent, past, present or future, or cumulative. Effects may arise in relation to: 

a. the neighbourhood or the wider community around an activity, and may include cultural and social-
economic effects; 

b. physical effects on the locality, including landscape, amenity and visual effects; 
c. ecosystems, including effects on plants, animals, or habitats, whether aquatic or terrestrial; 
d. natural and physical resources having special significance (for example recreational, cultural, or 

aesthetic); and 
e. risks to the neighbourhood or environment. 

In drafting and reviewing conditions on discharge permits, and in implementing monitoring programmes, 
the Council is recognising the comprehensive meaning of ‘effects’ in as much as is appropriate for each 
activity. Monitoring programmes are not only based on existing permit conditions, but also on the 
obligations of the RMA to assess the effects of the exercise of consents. In accordance with Section 35 of 



2 

 
 

the RMA, the Council undertakes compliance monitoring for consents and rules in regional plans, and 
maintains an overview of the performance of resource users and consent holders. Compliance monitoring, 
including both activity and impact monitoring, enables the Council to continually re-evaluate its approach 
and that of consent holders to resource management and, ultimately, through the refinement of methods 
and considered responsible resource utilisation, to move closer to achieving sustainable development of the 
region’s resources. 

1.1.4 Evaluation of environmental performance 
Besides discussing the various details of the performance and extent of compliance by the consent holders, 
this report also assigns a rating as to each Company’s environmental and administrative performance during 
the period under review. The rating categories are high, good, improvement required and poor for both 
environmental and administrative performance. The interpretations for these ratings are found in  
Appendix II. 

For reference, in the 2022-2023 year, consent holders were found to achieve a high level of environmental 
performance and compliance for 878 (87%) of a total of 1007 consents monitored through the Taranaki 
tailored monitoring programmes, while for another 96 (10%) of the consents a good level of environmental 
performance and compliance was achieved. A further 27 (3%) of consents monitored required improvement 
in their performance, while the remaining one (<1%) achieved a rating of poor. 1 

 Process description 
The WTPs operated by NPDC generally operate in the following manner. Raw water is abstracted, coarse 
screened, and passed through clarifiers for coagulation and flocculation (aided by the addition of a chemical 
flocculent at some plants) and filtration. At one plant, water is passed through cartridge filters. Chemicals 
are then used to adjust pH and chlorinate the water prior to distribution. 

The waste products from backwashing of the filters (and clarifier bleed at some sites) are either discharged 
to land or to a surface waterway via a settling pond (or tank), or are contained in cartridges disposed of at 
landfills. 

 Resource consents 
NPDC holds 20 resource consents for water abstraction, water and sludge discharges, and structures. These 
consents are listed in Table 1 along with the purpose of each consent and a process description for each 
plant. Plant locations are shown in Figure 1. Summaries of the conditions attached to each permit are set 
out in Section 3 of this report. A summary of the various consent types issued by the Council is included in 
Appendix I, as are copies of all WTP permits held by NPDC during the period under review. 

 

                                                        
1 The Council has used these compliance grading criteria for more than 19 years. They align closely with the 4 compliance 
grades in the MfE Best Practice Guidelines for Compliance, Monitoring and Enforcement, 2018 



 

 
 

3 

Table 1 Summary of resource consent and processes 

Water Supply 
Scheme Resource consent Next Review Expires Activity Process 

New 
Plymouth 

0672 - Discharge - 2026 To discharge wastewater from a WTP into an 
unnamed tributary of the Mangorei Stream 

Raw water is abstracted from the Waiwhakaiho 
River via Lake Mangamahoe. The Waiwhakaiho 
River is diverted through a tunnel to augment the 
supply of Lake Mangamahoe. The consent for this 
diversion (2053) is held by Manawa Energy 
(previously Trustpower Limited) and monitoring of 
this is included in the Mangorei Hydroelectric 
Power Scheme monitoring programme.  
Two intakes in Lake Mangamahoe and one from a 
small lagoon off the main body of water supplies 
the New Plymouth WTP (NPWTP). Flocculent and 
coagulant is added and water passes through 
clarifiers and then sand filters. Water is disinfected 
(chlorine gas) and pH buffered (lime). 
Clarifier bleed and filter backwash is discharged to 
settling ponds in front of the plant. Supernatant is 
returned to the treatment plant. Accumulated 
sludge is periodically discharged to land. Following 
treatment, the water is piped to twelve distribution 
reservoirs which feed water through the reticulation 
network to households and businesses within the 
district. 

0673 - Discharge - 2026 To discharge stormwater from a WTP into an 
unnamed tributary of the Mangorei Stream 

2055 - Take - 2021* Take up to 60,480 m3/day, at a maximum rate of 
740 L/s, from Lake Mangamahoe 

6643 - Land use - 2020* To erect, place and maintain a weir in the 
Mangorei Stream 

5699 – Land use 
DPA - - To erect, place and maintain a pipebridge over the 

Mangorei Stream in the Waiwhakaiho catchment

The Taranaki Regional Council has determined that 
these consents can become permitted activities, as 
the structure(s) non-compliance is marginal; the 
environmental effects would be no different if it did 
comply with Rule 52; and nobody is adversely 
affected by the non-compliance. 



 

 
 

4 

Water Supply 
Scheme Resource consent Next Review Expires Activity Process 

5700 – Land use 
DPA - - 

To disturb the bed of the Mangorei Stream by 
trenching to erect, place and maintain a pipeline 
under the Mangorei Stream in the Waiwhakaiho 

Catchment 

NPDC will need to maintain the structure to ensure 
that it continues to allow fish to pass upstream and 
downstream at all times, if applicable.  

Inglewood 

3934 - Take - 2021* 
To take water as a contingency supply and for 

farm supply purposes from an intake weir in the 
Ngatoro Stream 

Raw water is abstracted via an infiltration gallery in 
the bed of the Ngatoro Stream approximately 1 km 
upstream of the Inglewood WTP. There is also a 
contingency take via a weir (with a fish pass) located 
approximately 3 km further upstream and is 
periodically used to backflush the infiltration gallery. 
This take is also used to provide untreated water for 
farm supplies for the Dudley Road Rural Users 
Group.  
The infiltration gallery consists of two slotted pipes 
buried under the stream bed. The two gallery pipe 
legs feed a pipeline that is gravity fed, which 
supplies the WTP.  
Flocculent and coagulant is added to the raw water 
which is then passed through clarifiers and then 
sand filters. The water is pH buffered (lime) and 
disinfected (chlorine gas). Treated water is the 
stored in two reservoirs at the WTP site, and then 

4509 - Land use - 2027 

To maintain a water supply intake infiltration 
gallery in and adjacent to the Ngatoro Stream and 

to maintain a pipeline from the gallery to the 
water treatment station 

4510 - Take - 2021* To take up to 4,850 m3/day at 56 L/s from the 
Ngatoro Stream 



 

 
 

5 

Water Supply 
Scheme Resource consent Next Review Expires Activity Process 

5188 – Land use - 2015* To maintain an existing weir in the Ngatoro 
Stream 

gravity fed approximately 4 km to businesses and 
households in Inglewood. 
Clarifier bleed and filter backwash are discharged to 
a modified reservoir (1,250 m3) which discharges to 
the Ngatoro Stream.  
Plant internal areas and chemical storage areas are 
drained to a sump which has a slide valve which 
blocks off a pipe leading to the nearby roadside 
drain. Probes are also contained within the sump to 
monitor the level of its contents. Water in the tank 
is tested and discharged to stormwater if 
appropriate. Otherwise the tank is emptied by a 
contractor to an appropriate facility.  

5869 - Discharge 
 
- 

 
2021* 

To discharge clarifier bleed and filter backwash 
supernatant overflow from the Inglewood WTP 

into the Ngatoro Stream a tributary of the 
Manganui River, in the Waitara catchment 

Oakura 

1277 - Discharge - 2025 
To discharge filter backwash from the Oakura 
WTP onto and into land in the vicinity of the 

Wairau Stream 

Since April 2004 water has been taken from two 
secure bores. The water treatment process includes 
chlorination, pH control and addition of lime. The 
WTP has been upgraded to install cartridge 
filtration and UV disinfection, which was completed 
in 2021. 
Once treated, the water is piped to two reservoirs at 
the WTP. 
Previously water was taken from a weir (with a fish 
pass) in the Wairau Stream and disinfected with 
chlorine gas. The surface water take and backwash 
discharge consents have been retained for 
contingency purposes, but have not been exercised 
since 2006. 

1278 - Take 2025 2031 Take and use water from the Wairau Stream for 
Oakura water supply purposes 

5713 - Land use 2025 2031 To use a weir to dam the Wairau Stream for 
Oakura water supply purposes 

6114 – Take - 2020* To take and use groundwater from two bores for 
Oakura water supply purposes 



 

 
 

6 

Water Supply 
Scheme Resource consent Next Review Expires Activity Process 

Okato 

0026 - Take 2025 2037 To take water from the Mangatete Stream for 
public water supply purposes 

Water is drawn from an infiltration gallery and weir 
(with fish pass) under the river bank of the 
Mangatete Stream. The water is gravity fed to the 
WTP, and is passed through a two stage cartridge 
filtration, a UV sterilisation unit and then pH 